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B KICM

“ 4 * -  KOREA INSTITUTE OF CONSTRUCTION MATERIALS
' Add. : 1465-4, Seocho-3Dong, Seocho-Ku, Seoul, Korea

Tel. @ 3415-83880~81 Fax. @ 3415-8877 Url : www.kicm.re.kr
Certificate of Testing Result
Sample No. of Issue : RO9O415-FWO008
Name of Applicant . Blue Care Co., Ltd.
Address of Applicant 208, Daeyong-dream Tower, Deungchon-dong, Gangseo-gu, Seoul, 157033, Korea
Date of Receipt : Apr. 15. 2009

Name of Test Sample : UV Sterilizing Ability UP101-Y

Result of Testing

Item Test of Ozone Generation
Background Conc. (ppm) 0.003
Result Final Conc. (ppm) 0.009
Ozone Generation (ppm) 0.006
s | S aisd
Testing Test Method of Provided by Applicant (refer to the attachment)
Method

-next—

* Object of test : Quality Control

1. This Test Report is the result of testing specimen and the name of sample provided by the
applicant. But we do not guarantee the quality of entire product.

2. This Test Report is not able to by public relation, advertisement, lawsuit without consent with
KICM and this is not used except original purpose.

3. The term of duplicate’s issue is a half year from the date of issue. And the manuscript is invalidated.

Apr. 23 2009

month day year

Signed : J‘MJ Mok 041

L_p——yl The general manager of Korea Institute of Construction Materials
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Attachment ROY0415—-FWO008

Test Method : Before testing, indoor air of hermetical 289 m chamber was
cleaned up. The sample(UV Sterilizing Ability UP101-Y) provided by the
applicant was operated 10 minutes at sterilization mode and measured ozone
concentration at 50 mm of outlet for gas. In process of test, room temperature

and humidity maintained constant with 23 C, 55 % R.H.. End.

Photo 1. Sample Photo 2. Outlet for gas
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